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Exploded drawing code                                                              67.01.0616                                                              BERTI MACCHINE AGRICOLE S.p.A 
Assembly, XPRO 2016 series 

 

Pos. Description XPRO 200 XPRO 230 XPRO 250 XPRO 285 XPRO 300 

1 HH SCREW M12X35 8.8 UNI5739 BLACK 100200005 100200005 100200005 100200005 100200005 

2 
SELF-LOCK NUT M12 - 6S - GALV 
UNI7473 

101500013 101500013 101500013 101500013 101500013 

3 PLANT GUARD, CENTRE DISTANCE 720 180500001 180500001 180500001 180500001 180500001 

4 TIMER EXPLODED VIEW 67.00.0816 67.00.0816 67.00.0816 67.00.0816 67.00.0816 

5 
TYPE M CRATE EXPLODED VIEW 67.02.0716 67.02.0716 67.02.0716 67.02.0716 67.02.0716 

TYPE F CRATE EXPLODED VIEW 67.02.0616 67.02.0616 67.02.0616 67.02.0616 67.02.0616 

6 ROTOR EXPLODED VIEW  67.04.0616 67.04.0616 67.04.0616 67.04.0616 67.04.0616 

7 ROLLER EXPLODED VIEW  67.05.0616 67.05.0616 67.05.0616 67.05.0616 67.05.0616 

8 SHAFT EXPLODED VIEW 67.08.0616 67.08.0616 67.08.0616 67.08.0616 67.08.0616 

9 TRANSMISSION EXPLODED VIEW 67.09.0616 67.09.0616 67.09.0616 67.09.0616 67.09.0616 

10 SLIDES EXPLODED VIEW 67.11.0616 67.11.0616 67.11.0616 67.11.0616 67.11.0616 

11 HYDRAULIC MVMT EXPLODED VIEW 67.12.0616 67.12.0616 67.12.0616 67.12.0616 67.12.0616 

12 SLAB C/MESH 180400035 180400036 180400037 180400038 180400008 

13 RUBBER FRONT PROTECTION  180400011 180400010 180400009 180400007 180400008 

14 SCREW TSPEI M12X35 10.9 UNI5933 BLACK 100400001 100400001 100400001 100400001 100400001 

15 CHAIN SECTION 400 L=260 180300027 180300027 180300027 180300027 180300027 

16 

CHAIN SECTION 450 L=260 - - - 180300028 - 

CHAIN SECTION 300 L=260 - 180300031 180300031 - - 

CHAIN SECTION 200 L=260 - - - - 180300029 

17 FLAT WASHER D18 UNI6592 GALV 100600001 100600001 100600001 100600001 100600001 

18 HS SCREW 8X25 UNI 7380 10.9GALV 100300006 100300006 100300006 100300006 100300006 

19 FLEXIBLE PLUG D6 L=20 DIN1481 GALV 101100004 101100004 101100004 101100004 101100004 

20 TOP HEX NUT 8 UNI7473 6S SELF-LOCK PIN  101500023 101500023 101500023 101500023 101500023 

21 RUBBER ANCHORING SHEET 160300692 160300689 160300687 160300680 160300684 

22 HINGE PIN D.15 L=110 GALV 160500123 160500123 160500123 160500123 160500123 

23 HOSE CONNECTION WITH INLET 1618000174 1618000173 1618000172 1618000170 161800171 

 





Exploded drawing                                                                                     code 67.02.0616                                                   BERTI MACCHINE AGRICOLE S.p.A 
Type "F" crate, XPRO series 2016 

Pos. Description XPRO 200 XPRO 230 XPRO 250 XPRO 285 XPRO 300 

1 RACK 40X12 L=400 ZINC 10300028 10300028 10300028 10300028 10300028 

2 
GALV. KNURLED FLANGED HH SCREWS M10x16 
10.9 

10020001 10020001 10020001 10020001 10020001 

3 HH SCREW M16X40 10.9 UNI5739 BLACK 10020002 10020002 10020002 10020002 10020002 

4 HH SCREW M16X35 8.8 UNI5739 GALV. 10020008 10020008 10020008 10020008 10020008 

5 SELF-LOCK. NUT M16 - 6S - GALV 7473 101500005 101500005 101500005 101500005 101500005 

6 SIDE CASING XPRO 2016 160200364 160200364 160200364 160200364 160200364 

7 XPRO CRATE - 2015 160600235 160600236 160600237 160600238 160600239 

8 XPRO "F" BONNET - 2015 161000084 161000085 161000086 161000087 161000088 

9 BONNET PIN D.14  161400011 161400036 161400015 161400034 161400038 

10 PIN WITH STOP PIN D.18  161400042 161400041 161400040 161400035 161400039 

11 WELDED COUNTERCOMB  161700008 16170007 161700006 161700004 161700005 

12 SPRING SPLIT PIN D4 GALV 101100001 101100001 101100001 101100001 101100001 

13 HH SCREW M12X35 8.8 UNI5739 BLACK 100200005 100200005 100200005 100200005 100200005 

14 HS SCREW 8X25 UNI 7380 10.9 GALV 100300006 100300006 100300006 100300006 100300006 

15 FLEXIBLE PLUG D6 L=20 DIN1481 GALV 101100004 101100004 101100004 101100004 101100004 

16 SELF-LOCK NUT M12 - 6S - GALV UNI7473 101500013 101500013 101500013 101500013 101500013 

17 RUBBER ANCHORING SHEET  160300692 160300689 160300687 160300680 160300684 

18 HINGE PIN D.15 L=110 GALV    160500123  

19 HOSE CONNECTION WITH INLET  161800174 161800173 161800172 161800170 161800171 

20 CHAIN SECTION 400 L=260 180300027 180300027 180300027 180300027 180300027 

21 

CHAIN SECTION 300 L=260 - 180300031 180300031 180300028 - 

CHAIN SECTION 450 L=260 - - - 180300028 - 

CHAIN SECTION 200 - - - - 180300029 

22 SLAB C/MESH H180 - SP7.5  180400011 180400010 180400009 180400007 180400008 

23 SLAB C/MESH H220 - SP7.5  180400035 180400036 180400037 180400038 180400008 

24 PLANT GUARD, CENTRE DISTANCE 720 180500001 180500001 180500001 180500001 180500001 

25 SELF-LOCK. NUT M08 -6S - GALV 7473 101500023 101500023 101500023 101500023 101500023 

26 FLAT WASHER D18 UNI6592 GALV 100600001 100600001 100600001 100600001 100600001 

27 SCREW TSPEI M12X35 10.9 UNI5933 BLACK 100400001 100400001 100400001 100400001 100400001 

28 STRAIGHT GREASER M10x1 041000006 041000006 041000006 041000006 041000006 





Exploded drawing                                                                                   code 67.02.0716                                                    BERTI MACCHINE AGRICOLE S.p.A 
Type "M" crate, XPRO series 2016 

 

Pos. Description XPRO 200 XPRO 230 XPRO 250 XPRO 285 XPRO 300 

1 
GALV. KNURLED FLANGED HH SCREWS 
M10x16 10.9 

10020001 10020001 10020001 10020001 10020001 

2 
HH SCREW M16X40 10.9 UNI5739 
BLACK 

10020002 10020002 10020002 10020002 10020002 

3 HH SCREW M16X35 8.8 UNI5739 GALV. 10020008 10020008 10020008 10020008 10020008 

4 SELF-LOCK. NUT M16 - 6S - GALV 7473 101500005 101500005 101500005 101500005 101500005 

5 SIDE CASING XPRO 2016 160200364 160200364 160200364 160200364 160200364 

6 XPRO CRATE - 2015 160600235 160600236 160600237 160600238 160600239 

7 XPRO "M" BONNET - 2015 161000072 161000073 161000074 161000075 161000076 

8 BONNET PIN D.14  161400011 161400036 161400015 161400034 161400038 

9 PIN WITH STOP PIN D.18  161400042 161400041 161400040 161400035 161400039 

10 WELDED COUNTERCOMB  161700008 16170007 161700006 161700004 161700005 

11 HH SCREW M16X30 8.8 UNI5739 BLACK 100200036 100200036 100200036 100200036 100200036 

12 STRAIGHT GREASER M10x1 041000006 041000006 041000006 041000006 041000006 

13 HH SCREW M12X35 8.8 UNI5739 BLACK 100200005 100200005 100200005 100200005 100200005 

14 HS SCREW 8X25 UNI 7380 10.9 GALV 100300006 100300006 100300006 100300006 100300006 

15 FLEXIBLE PLUG D6 L=20 DIN1481 GALV 101100004 101100004 101100004 101100004 101100004 

16 SELF-LOCK NUT M12 - 6S - GALV UNI7473 101500013 101500013 101500013 101500013 101500013 

17 RUBBER ANCHORING SHEET  160300692 160300689 160300687 160300680 160300684 

18 HINGE PIN D.15 L=110 GALV 160500123 160500123 160500123 160500123 160500123 

19 HOSE CONNECTION WITH INLET  161800174 161800173 161800172 161800170 161800171 

20 
CHAIN SECTION 400 L=260 180300027 180300027 180300027 180300027 180300027 

CHAIN SECTION 300 L=260 - 180300031 180300031 180300028 - 

21 
CHAIN SECTION 450 L=260 - - - 180300028 - 

CHAIN SECTION 200 L=260 - - - - 180300029 

22 SLAB C/MESH H180 - SP7.5  160300692 180400010 180400009 180400007 180400008 

23 SLAB C/MESH H220 - SP7.5  180400035 180400036 180400037 180400038 180400008 

24 PLANT GUARD, CENTRE DISTANCE 720 180500001 180500001 180500001 180500001 180500001 

25 SELF-LOCK. NUT M08 -6S - GALV 7473 101500023 101500023 101500023 101500023 101500023 

26 FLAT WASHER D18 UNI6592 GALV 100600001 100600001 100600001 100600001 100600001 

27 SCREW TSPEI M12X35 10.9 UNI5933 BLACK 100400001 100400001 100400001 100400001 100400001 





Exploded drawing                                                                             code 67.04.0616                                                     BERTI MACCHINE AGRICOLE S.p.A 
rotor XPRO 2016 series 

 

Pos. Description XPRO 200 XPRO 230 XPRO 250 XPRO 285 XPRO 300 

1 RILSAN HOSE D6/3 L=250 040100002 040100002 040100002 040100002 040100002 

2 FITT. L AUTOM. 6 1/8 CONICAL OR. 040800003 040800003 040800003 040800003 040800003 

3 FITT. L AUTOM. 6 1/8 CONICAL 90° 040800004 040800004 040800004 040800004 040800004 

4 FEMALE BULKHEAD 1/8 041000002 041000002 041000002 041000002 041000002 

5 STRAIGHT GREASER M10x1 041000006 041000006 041000006 041000006 041000006 

6 SEALING RING 110/60 L=12 050300001 050300001 050300001 050300001 050300001 

7 SEALING RING 100/70 L=10 050300004 050300004 050300004 050300004 050300004 

8 
ROLLER BEARING ORIEN. 110x60x28 
(22212 E) 

061000001 061000001 061000001 061000001 061000001 

9 
SQUARE HEAD SCREW 10.9 
M20x1.5x160 

100100003 100100003 100100003 100100003 100100003 

10 HH SCREW M14X25 8.8 UNI5739 BLACK 100200010 100200010 100200010 100200010 100200010 

11 HH SCREW M16X45 8.8 UNI5739 BLACK 100200011 100200011 100200011 100200011 100200011 

12 WASHER D75/60 H=3 100600004 100600004 100600004 100600004 100600004 

13 GROWER WASHER D14 DIN127B BLACK 100600013 100600013 100600013 100600013 100600013 

14 FLAT WASHER D14 UNI6592 GALV 100600015 100600015 100600015 100600015 100600015 

15 OUTER SEEGER D.60 DIN 471 100800002 100800002 100800002 100800002 100800002 

16 INNER SEAGER D.110 DIN472 100800003 100800003 100800003 100800003 100800003 

17 SELF-LOCK. NUT M16 - 6S - GALV 7473 101500005 101500005 101500005 101500005 101500005 

18 
SELF-LOCK NUT M20x1.5 - 6S -GALV 
DIN982 

101500011 101500011 101500011 101500011 101500011 

19 "MEGA" TYPE FORGED HAMMER 120200005 120200005 120200005 120200005 120200005 

20 ROTOR HOSE SUPPORT D.219  701600010 701600010 701600010 701600010 701600010 

21 SIDE LOCKING PLATE SP.8 160204009 160204009 160204009 160204009 160204009 

22 ROTOR SUPP. Q. D.219X12.5  160700088 160700088 160700088 160700088 160700088 

2 





Exploded drawing                                                                        code 67.05.0616                                                          BERTI MACCHINE AGRICOLE S.p.A 
Roller with scraper XPRO 2016 series 

 

Pos. Description XPRO 200 XPRO 230 XPRO 250 XPRO 285 XPRO 300 

1 HH SCREW M18X45 8.8 UNI5739 BLACK 100200012 100200012 100200012 100200012 100200012 

2 SELF-LOCK. NUT M18 -6S - GALV 7473 101500004 101500004 101500004 101500004 101500004 

3 LEVELLING ROLL D. 219 TH.5.9mm 160800021 160800020 160800016 160800017 160800018 

4 ORIEN. ROLLER BEARING 110x60x28 (22212 E) 061000001 061000001 061000001 061000001 061000001 

5 SCREW TSPEI M12X35 10.9 UNI5933 BLACK 100400001 100400001 100400001 100400001 100400001 

6 WIDE FLAT WASHER D12 UNI6593 BLACK 100600009 100600009 100600009 100600009 100600009 

7 GROWER WASHER D12 DIN127 BLACK 100600010 100600010 100600010 100600010 100600010 

8 OUTER SEEGER D.60 DIN 471 100800002 100800002 100800002 100800002 100800002 

9 INNER SEAGER D.110 DIN472 100800003 100800003 100800003 100800003 100800003 

10 TOP NUT M12 - 6S - BLACK UNI5587 101500001 101500001 101500001 101500001 101500001 

11 ROLLER LABYRINTH SEAL D.194 160500020 160500020 160500020 160500020 160500020 

12 SCRAPER SUPPORT  161200009 161200009 161200009 161200009 161200009 

13 COMPLETE RIGHT PLATE FOR ROLLER D.219 161500019 161500019 161500019 161500019 161500019 

14 COMPLETE LEFT PLATE FOR ROLLER D.219 161500020 161500020 161500020 161500020 161500020 

15 SCRAPER  160200125 160200121 160200120 160200408 160200411 

16 O-RING D101.19x3.53 (4400) 050200002 050200002 050200002 050200002 050200002 

17 SEALING RING 90/70 L=10 050300002 050300002 050300002 050300002 050300002 

18 STRAIGHT GREASER M10x1 041000006 041000006 041000006 041000006 041000006 

 





Exploded drawing                                                                              code 67.05.0716                                                 BERTI MACCHINE AGRICOLE S.p.A 
Self-cleaning roller, XPRO 2016 series 

 

Pos. Description XPRO 200 XPRO 230 XPRO 250 XPRO 285 XPRO 300 

1 O-RING D101.19x3.53 (4400) 050200002 050200002 050200002 050200002 050200002 

2 SEALING RING 90/70 L=10 050300002 050300002 050300002 050300002 050300002 

3 
ORIEN. ROLLER BEAR. 110x60x28 
(22212 E) 

061000001 061000001 061000001 061000001 061000001 

4 HH SCREW M18X45 8.8 UNI5739 BLACK 100200012 100200012 100200012 100200012 100200012 

5 OUTER SEEGER D.60 DIN 471 100800002 100800002 100800002 100800002 100800002 

6 INNER SEAGER D.110 DIN472 100800003 100800003 100800003 100800003 100800003 

7 
SELF-LOCK. NUT M18 -6S - GALV 
UNI7473 

101500004 101500004 101500004 101500004 101500004 

8 ROLLER LABYRINTH SEAL D.194 160500020 160500020 160500020 160500020 160500020 

9 LEVELLING ROLL D. 219 TH.5.9mm 160800021 160800020 160800016 160800017 160800018 

10 
COMPLETE RIGHT PLATE FOR ROLLER 
D.219 

161500019 161500019 161500019 161500019 161500019 

11 
COMPLETE LEFT PLATE FOR ROLLER 
D.219 

161500020 161500020 161500020 161500020 161500020 

12 STRAIGHT GREASER M10x1 041000006 041000006 041000006 041000006 041000006 

 





Exploded drawing code                                                                        67.08.0616                                                               BERTI MACCHINE AGRICOLE S.p.A 
Shaft XPRO 2016 series 

 

Pos. Description XPRO 200 XPRO 230 XPRO 250 XPRO 285 XPRO 300 

1 
GALV. KNURLED FLANGED HH SCREWS 
M08x12 10.9 

100200003 100200003 100200003 100200003 100200003 

2 WIDE FLAT WASHER D26 ZN 100600019 100600019 100600019 100600019 100600019 

3 TOWING PLUG 25X125 ZN 101200011 101200011 101200011 101200011 101200011 

4 THIRD POINT XPRO 2015 161800213 161800213 161800213 161800213 161800213 

5 CARDAN HOOK CLASP 210400016 210400016 210400016 210400016 210400016 

6 CARDAN SUPPORT HOOK D.10 L=320 210400017 210400017 210400017 210400017 210400017 

7 SUPPORT HOOK CARDAN D.10 L=426 210400018 210400018 210400018 210400018 210400018 

8 SUPPORT FOOT DE.48 L=510 ZN 161600010 161600010 161600010 161600010 161600010 

9 GALVANIZED FLAT WASHER D.28X50 FE RP28X50Z RP28X50Z RP28X50Z RP28X50Z RP28X50Z 

10 THIRD POINT PLUG SP32/1697 SP32/1697 SP32/1697 SP32/1697 SP32/1697 

11 PARALLEL COUPLINGS PLUG  SP36/1696 SP36/1696 SP36/1696 SP36/1696 SP36/1696 

12 SNAP-IN PLUG 101200002 101200002 101200002 101200002 101200002 

13 FRONT SHAFT 2/3 CAT. XPRO 2015 160100047 160100047 160100047 160100047 160100047 

14 REAR SHAFT 2 CAT. XPRO 2015 160100048 160100048 160100048 160100048 160100048 

15 XPRO FOLDED THIRD POINT SHAFT 160300807 160300807 160300807 160300807 160300807 

16 SELF-LOCK. HEX NUT 20 LOW 6S PG ZN  DE20BA6SPGZAB DE20BA6SPGZAB DE20BA6SPGZAB DE20BA6SPGZAB DE20BA6SPGZAB 

17 FLAT WASHER D20 UNI6592 GALV 100600008 100600008 100600008 100600008 100600008 

18 T-SCREW 20X45 5739 8.8 BLACK V20452TF088N V20452TF088N V20452TF088N V20452TF088N V20452TF088N 

19 FOOT SUPPORT SPRING 101000001 101000001 101000001 101000001 101000001 

20 FLEXIBLE PLUG D6 L=60 DIN1481 GALV 101100003 101100003 101100003 101100003 101100003 

 





Exploded drawing                                                                         code 67.09.0616                                                         BERTI MACCHINE AGRICOLE S.p.A 
XPRO transmission, 2016 series 

 

Pos. Description XPRO 200 XPRO 230 XPRO 250 XPRO 285 XPRO 300 

1 EXPLODED VIEW OF AUTOMATIC 5 BELT ADJUSTER 00.09.1110.0002 00.09.1110.0001 00.09.1110.0001 00.09.1110.0001 00.09.1110.0001 

2 BOX T290 R1/1.6 2RL 1"3/4 Z6 AP UL 060100006 060100006 060100006 060100006 060100006 

3 LOCKING SET D65/40 060300001 060300001 060300001 060300001 060300001 

4 OVAL DRILLED COUTERCAP 300x275 700700002 700700002 700700002 700700002 700700002 

5 COUNTER-CAP REINFORCING FLANGE 060900001 060900001 060900001 060900001 060900001 

6 EXTENSION FOR GR.290  061300016 061300015 061300014 061300012 061300014 

7 GALV. KNURLED FLANGED HH SCREWS M10x16 10.9 100200001 100200001 100200001 100200001 100200001 

8 HH SCREW M16X40 10.9 UNI5739 BLACK 100200002 100200002 100200002 100200002 100200002 

9 GALV. KNURLED FLANGED HH SCREWS M08x12 10.9 100200003 100200003 100200003 100200003 100200003 

10 HH SCREW M14X40 10.9 UNI5739 BLACK 100200004 100200004 100200004 100200004 100200004 

11 TCEI SCREW M12X30 8.8 UNI5931 GALV. 100300002 100300002 100300002 100300002 100300002 

12 GROWER WASHER D16 DIN127 BLACK 100600005 100600005 100600005 100600005 100600005 

13 FLAT WASHER D16 UNI6592 GALV 100600006 100600006 100600006 100600006 100600006 

14 GROWER WASHER D14 DIN127B BLACK 100600013 100600013 100600013 100600013 100600013 

15 SELF-LOCK. NUT M14 -6S - GALV 7473 101500006 101500006 101500006 101500006 101500006 

16 EXTENSION SUPPORT FLANGE GR.290 161800169 161800169 161800169 161800169 161800169 

17 V-BELT HIGH POWER SPB 1800 060400003 060400003 060400003 060400003 060400003 

18 KING TRANSMISSION CASING - H.130 161100008 161100008 161100008 161100008 161100008 

19 
CAST IRON PULLEY D.212X5 GROOVES - 060200005 060200005 060200005 060200005 

CAST IRON PULLEY D.212X4 GROOVES 060200007 - - - - 

20 
CAST IRON PULLEY D.265X5 GROOVES - 060200006 060200006 060200006 060200006 

CAST IRON PULLEY D.265X4 GROOVES PG265G4 - - - - 

21 HEX OIL CAP 3/8", CONICAL TCE38 TCE38 TCE38 TCE38 TCE38 

22 OIL FILL-BREATHER CAP, 3/8"" CH19  041800031 041800031 041800031 041800031 041800031 

 





Exploded drawing                                                                   code 67.11.0616                                                                BERTI MACCHINE AGRICOLE S.p.A 
Slides XPRO 2016 series 

 

Pos. Description XPRO 200 XPRO 230 XPRO 250 XPRO 285 XPRO 300 

1 LEFT SLIDE 2015 162300008 162300008 162300008 162300008 162300008 

2 RIGHT SLIDE 2015 162300013 162300013 162300013 162300013 162300013 

3 
SELF-LOCK. NUT M14 -6S - GALV 
UNI7473 

101500006 101500006 101500006 101500006 101500006 

4 
HH SCREW M14X40 10.9 UNI5739 
BLACK 

100200032 100200032 100200032 100200032 100200032 

 





Exploded drawing                                                                    code 67.12.0616                                                             BERTI MACCHINE AGRICOLE S.p.A 
Hydraulic XPRO 2016 series 

 

Pos. Description XPRO 200 XPRO 230 XPRO 250 XPRO 285 XPRO 300 

1 FITTING BSP M-M 3/8"-1/2" 040800005 040800005 040800005 040800005 040800005 

2 EXTENSION M-F G3/8" L=20 041000004 041000004 041000004 041000004 041000004 

3 PERFORATED SCREW G3/8" 041000005 041000005 041000005 041000005 041000005 

4 MALE BALL QUICK COUPLER 1/2" 041100001 041100001 041100001 041100001 041100001 

5 SCREWJACK D60/30 Lmin=809 C=522 041500002 041500002 041500002 041500002 041500002 

6 COPPER WASHER 1/2" 050100002 050100002 050100002 050100002 050100002 

7 COPPER WASHER 3/8" 050100002 050100002 050100002 050100002 050100002 

8 FLAT WASHER D18 UNI6592 GALV 100600001 100600001 100600001 100600001 100600001 

9 SPRING SPLIT PIN D4 GALV 101000001 101000001 101000001 101000001 101000001 

10 PLUG D24 L=140 WITH HOLES FOR PINS 101200001 101200001 101200001 101200001 101200001 

11 
SELF-LOCK. NUT M18 -6S - GALV 
UNI7473 

101500004 101500004 101500004 101500004 101500004 

12 
SAE HOSE 100 R2 K L.2500 FD38+O38 
G.A 

T14L2500GA/7433 T14L2500GA/7433 T14L2500GA/7433 T14L2500GA/7433 T14L2500GA/7433 

 





Exploded drawing                                                                         code 67.00.0616                                                 BERTI MACCHINE AGRICOLE S.p.A 
Weight unloading spring kit XPRO 2016 series 

 

Pos. Description XPRO 200 XPRO 230 XPRO 250 XPRO 285 XPRO 300 

1 TRACTION SPRING D.120 d.14 SPIRE 12.5 101000008 101000008 101000008 101000008 101000008 

2 U-BOLT TERMINAL FOR ROPE D.14 101100005 101100005 101100005 101100005 101100005 

3 CHAIN DIN 5685 D.10 P=40 H=40 L=1200 180300033 180300033 180300033 180300033 180300033 

4 STRAIGHT SHACKLE 12 ZN GR12Z GR12Z GR12Z GR12Z GR12Z 

 





Exploded drawing                                                                               code 67.00.0716                                                    BERTI MACCHINE AGRICOLE S.p.A 
Signs XPRO 2016 series 

 

Pos. Description XPRO 200 XPRO 230 XPRO 250 XPRO 285 XPRO 300 

1 TWO-SIDED PANEL FOR EU ROAD SIGN 210400006 210400006 210400006 210400006 210400006 

2 
BRACKET FOR EU ROAD SIGN 210400020 210400020 210400020 210400020 210400020 

BRACKET FOR IT ROAD SIGN 210400022 210400022 210400022 210400022 210400022 

3 LIGHT FOR ROAD SIGN 210400021 210400021 210400021 210400021 210400021 

4 TOP NUT M6 - 6S - GALV UNI5587 101500012 101500012 101500012 101500012 101500012 

5 FLAT WASHER D6 UNI6592 GALV 100600021 100600021 100600021 100600021 100600021 

6 HH SCREW M6X25 8.8 UNI24017 GALV. 100200009 100200009 100200009 100200009 100200009 

 





Exploded drawing                                                                code 67.00.0816                                                                    BERTI MACCHINE AGRICOLE S.p.A 
Timer XPRO 2016 series 

 

Pos. Description XPRO 200 XPRO 230 XPRO 250 XPRO 285 XPRO 300 

1 BUSHING D40/19 L=18.5 (TEFLON) 160500058 160500058 160500058 160500058 160500058 

2 ELECTRONIC TIMER MC 150 HM VIBRAT. 200300002 200300002 200300002 200300002 200300002 

3 PICK UP divider mounting plate PD/2668 PD/2668 PD/2668 PD/2668 PD/2668 

4 FLAT WASHER D16 UNI6592 GALV 100600014 100600014 100600014 100600014 100600014 

5 T-SCREW 16X40 5739 8.8 ZN V160402TF088z V160402TF088z V160402TF088z V160402TF088z V160402TF088z 

 





Exploded drawing code                                                        fig. 00.09.1110.0001   REV01                              BERTI MACCHINE AGRICOLE S.p.A 
Automatic 5 belt adjuster 
 
 
 

 

Pos. Description Code 

1 Seeger ring 40  100800001 

2 Seeger ring 80  100800005 

3 Bearing 061100004 

4 Self locking nut 20  101500009 

5 Hose for autom. belt adjuster with 5 belts 160500072 

6 Spacer for belt adjuster  160500225 

7 Straight greaser 041000006 

8 Spring 101000002 

9 Complete plate for 5 belt adjuster  161800032 

10 Pin M20X1.5SX 5 belt adjuster 160500226 

11 Hose on 5 belt adjuster plate 041000011 

 





Exploded drawing code                                                      fig. 00.09.1110.0002  REV02                                 BERTI MACCHINE AGRICOLE S.p.A 
Automatic 4 belt adjuster 
 
 
 

Pos. Name Code 

1 Seeger ring 40  100800001 

2 Seeger ring 80  100800005 

3 Bearing 061100004 

4 Self locking nut 20 101500009 

5 Hose for belt adjuster 160500036 

6 Spacer for belt adjuster  160500225 

7 Straight greaser 041000006 

8 Spring 101000002 

9 Plate for 4 belt adjuster  161800032 

10 Pin M20X1.5 belt adjuster 160500226 

11 Hose on 4 belt adjuster plate 041000011 

 




